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Sieve Analysis Report

Project Number: MH19-1022
AGGREGATE
. LABORATORY Report Number: 1
To: Haven Colony CERTIFICATION .
PO Box 310 (TYPEC) Report Date: 13-May-19
Sample Type: Concrete Sand
Sampled By: Client
Fox Valley Source: NA
Sample Date: 09-May-19
. . . Date Received: 09-May-19
Project: Concrete Mix Design Date Tested: 10-May-19
Tested By: EGC/DS
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Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written

request.



